LLULELHAAL

lwietGUr-~rel,. @ w

G-FORCE™ SLIDE

Assembly & Installation Instructions

IMPORTANT

THESE INSTRUCTIONS
MUST REMAIN WITH
THE SLIDE OWNER!

3050 S. ALVERNON WAY  TUCSON, AZ 85713
520.790.7040 - 800.737.5386 *» FAX 520.790.7127

inter-fab.com

FORCE-IM Rev. 7/08 (SBK-G4C INSTALL)




INSTALLATION MANUAL G-FORCE™ SLIDE

TABLE OF CONTENTS:

Intended Use INSEPUCTIONS ......oe e 2
Water Safety ENVEIOPE ... 3
Slide Placement & Stub-Up Diagrams ... .. oo, 4-6
Slide FOOLPPINE Diagrams ...t e 7
Basic Exploded View of G-FOrce ... 8
Recommended Tools List & Installation Tips ... 9
Step 1: Assemble Short Leg.... ..o 10
Step 2: Position the Helix on the Ground ..., 10
Step 3: Attach Short Leg to HeliX........c.ooii e, 10
Step 4: Assemble Leg EXCENSION. ... 11
Step 5: Slide Leg Extension Assembly Over the Steel Support Pole................ 11
Step B6: Attach Assembled Support Pole to Helix ..., 12
Step 7: Attach the Steel Support Pole Cap ........cooviiiiiii 12
Step 8: Attach Leg Receiver to Ladder ..., 13
Step 9: Attach 1" Flex PVC Hose to the Entry Section...........ooooviiiiiiiinn. 13
Step 10: Slide 17 FLex PVC Tubing Down the Inside of Ladder...................... 14
Step 11: Attach the Ladder to the Entry Section ... 14
Step 12: Insert Allthread Bolts Into the Entry Section...............cooviiiiiinn. 14
Step 13: Attach the Exit Section to the Helix...............ooo e, 15
Step 14: Position & Align the Helix on the Deck ..., 15
Step 15: Attach the Ladder/Entry Sub-Assembly to the Helix....................... 15
Step 16: Set Angle for Ladder ..., 16
Step 17: Align the Leg Receiver on the Support Pole...............oooii . 16
Step 18: Positioning the Short Leg & the Steel Support Leg.....ooovvviiiin. 16
Step 19: Mark Deck for Deck Anchor Bolts ..., 16
Step 20: Move Slide & Drill Deck Anchor Holes........o.oooiiiii e, 17
Step 21: Place Helix Over the Deck Anchor Bolts ..., 17
Step 22: Reattach the Ladder/Entry Sub-Assembly to the Helix.................... 18
Step 23: Insert Allthreads Into the Handrails ..., 18
Step 24: Attach Handrails to the Ladder/Entry Sub-Assembly...................... 19
Step 23: Tighten All NUES ..., 19
Step 26: Attach 1" Flex PVC Tubing to Stub-Up ..o 19
Final Inspection Check List...... ... 20
Slide Care & MaiNtEN@NCE ...t 20
Paver Kit Information ....... ..o 21
Exploded View of G-Force Slide ... 22
Parts List (corresponds with exploded VIEW] ..o 23
Hardware Kit Information ........ .o 24
0] 29
Inter-Fab Limited Warranty ... ... 26

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 1



INSTALLATION MANUAL G-FORCE™ SLIDE

INTENDED USE INSTRUCTIONS

1. Everyone who uses this slide must know, understand and follow these instructions

2. The ANSI/NSPI-4 2007 standard for above ground poals prohibits the use of slides or diving boards on
above ground pooals.

3. This Slide is designed for residential inground pool use ONLY. This slide may not be used on any
above ground pool. Such use of this slide may result in serious injury or death.

4. This slide should never be installed on above ground pools, ponds, floating docks or platforms, boat docks
or houseboats or any natural body of water.

5. This slide should never be installed on any commercial, public or semi-public poal.

6. Be familiar with the shape and depth of the pool before you slide. This slide should only be used with the
proper water safety envelope, as described in Figures A, B & C on page 3 and in accordance with the
slide positioning instructions, as described in Figures D, E, F, G, H, | and J on pages 4-7.

7. Because the slide may only be used in water 4-6" deep or greater, all slide users must be able to swim
in deep water.

8. Weight limit for this slide is 250 pounds, no slider weighing more than 250 pounds may use this slide.

9. The surface of the slide is very slippery when wet; USE CAUTION when entering the slide and when
transitioning from standing to sitting.

10. Slide in a feet first sitting position ONILY.

11. IMPORTANT: sliding headfirst is prohibited: serious spinal injury resulting in paralysis or death can result.

12. Maintain adult supervision at all times.

13. Only one person at a time is allowed on the slide; this includes the ladder.

14. Be sure the water delivery system is on and lubricating the slide prior to use.

15. Collision with another swimmer or a diver can result in serious injury or death for one or both persons:
Before sliding, always make sure that the path in front of the slide is free from any (including submerged])
obstructions including other people or objects in the pool such as rafts, inner tubes etc. \When a diving
board is also present, make sure you do not use the slide while someone is on or using a diving board.
Take turns.

16. No roughhousing or horseplay should be allowed on the slide at any time.

17. Do not stand, jump or dive from any part of the slide.

18. Do not slide on objects such as rafts or inner tubes. doing so greatly increases your risk of injury.

19. Do not slide through or at objects such as rafts or inner tubes, doing so greatly increases your risk of
injury.

20. Do not use this slide if physically impaired or handicapped without your doctor’s permission.

21. Do not use this slide with a history of heart conditions, seizures, back problems, fainting or fear of
heights.

22. Do NOT use this slide if you are pregnant.

23. Do not drink alcohol and use this slide.

24. Don't take chances, inspect the slide at least once a year (see the slide inspection list on page 20, do
not use the slide if any part becomes loose, damaged, weakened or broken. If necessary, before using
the slide again, have it inspected and repaired by a competent professional familiar with pool slides.

WARNING: SERIOUS INJURY OR DEATH CAN RESULT FROM THE
IMPROPER INSTALLATION OR USE OF THIS SLIDE.

SLIDE IN A SITTING DO NOT SLIDE HEAD FIRST SERIOUS INJURY | DEEP WATER
POSITION ONLY i : CAN RESULT SWIMMERS

N ONLY
Face forward on the slide, holding the legs and arms %“ f&

with the palms of your hands forward and tilted up.

When installed according to these instructions, this slide substantially
conforms to Consumer Product Safety Standard Guidelines.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 2



INSTALLATION MANUAL

WATER SAFETY ENVELOPE:

A minimum water depth of three feet (3') under the exit
of the slide which increases to a depth of four feet six
inches (4'6") at point A which is located four feet six
inches (4'6") from the back wall of the pool. A minimum
depth of four feet six inches (4'6") must be maintained
at a distance of nine feet (9') along the centerline of the
slide from point A. The above described water depth
profile shall extend a minimum of three feet three inches
(3'3") on either side of the centerline of the slide.

(See Fig. A, B & C)

|<_ 6'6" _)|
3'3" 3l3ll
I
CL
13'6"
]:2'6"

Fig. B
(NOT TO SCALE)
Minimum Slide
Clearance Area

Fig. C

(NOT TO SCALE)
Minimum Water Safety Envelope

20" Max
Water Level T
¢
4'6" 4'T6" 3'
Point A ¢ i
\/
| Y 3% > 4%

G-FORCE™ SLIDE

Fig. A _
(NOT TO SCALE) /@Ef;*u

WATER
SAFETY
ENVELOPE

ALL SLIDES SHOULD
BE GROUNDED
Check your local electrical
code requirements.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 3



INSTALLATION MANUAL G-FORCE™ SLIDE

SLIDE & WATER STUB-UP PLACEMENT DIAGRAM

G-Force Slide

Fig. D
(NOT TO SCALE)

GRID INCREMENTS IN FEET

96 5 4 3 2 1 0 1 2 3 4 5 6

/—WATER STUB-UP LOCATION
ALWAYS ALONG THIS ARC

G\\\.//.)
[N

/
|
N

N
48

p
wza=NIVIY.

»
q
<z

18.5" MIN

(
LD
NI

(

\

3" MINIMUM 0 N
OVERHANG

Y

WATER CLEARANCE ENVELOPE

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 4



INSTALLATION MANUAL G-FORCE™ SLIDE

Iy
SIDE VIEW
Dimensions shown here _
in side view are for = A
straight on installation 2
without pivoting slide to =
the right or left. 8l &
See the following tables . %
for more information on @ -
pivoting slide on deck. o
AT
Y ¥
': 79" from pool edge to stub-u
< g7” overall length >
IMPORTANT NOTE: Slide overhang must
be a minimum of 3” and is variable. Other Place water stub-up 4” directly
dimensions will alter accordingly. in front of step section.
Fig. F
J110 9 8 7 65 438 2 10
A DECK POOL
3 /¢
4
2 A K4
/ Pivot
1 L == Point
B
) A 5
1 . m @‘/ Pivot
V] A4 == Point
. W\ A
B AN N Min.
3 \ \ \ R — 3”
4 N\ Siee  [LEGEND
1 Square = 1 Foot (12”)
[5]) SSN ESEE [S [ S E—— S— — —— S— i bl = Water Stub-Up Location
11 10 9 8 7 B 5 4 3 2 1 0O

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 5



INSTALLATION MANUAL G-FORCE™ SLIDE

Fig. G STUB-UP PLACEMENT
g1 108 8 7 65 43 2 10 PROCEDURES:
4| PECK A PoOL See 1) First determine which
7 k1 - NOTE pivot point you will use,
3 / &y N #3 A or B. (Fig. F)
A /
: Il' ] ' 2) Establish where on your
1 K O~ pool that pivot point will
0 1 \ : be.
pi
1 — A o Plc:’i‘:l: 3) Slide foot closest to the
o A water, when pivoted in
either direction, must be
3 MAX. a minimum of 1’ (12”)
LEFT
4 ROTATION away from pool edge.
SHOWN
511 10 9 8 7 B 5 4 3 2 1 0 4) SIidE_z overhang musi; be a
minimum of 3" at pivot
point and is variable.
Other dimensions will
alter accordingly.
Fig. H 9] Distance from pool edge
to stub-up on a
5 1.0 o 8 706 o5 439 @8 10 STRAIGHT application
4| PECK pogl. ﬁ?ﬁ (Fig. E & Fig. F) is 79"
3 #3 B) Distance from pivot point
o to stub-up on a PIVOTED
Pivot application (Fig. G & Fig.
1 = Point H) is 80"
p B
0
\ - 7) Use pivot point A when
1 N rotating rear of slide to
5 AN =d the left; use pivot point B
B AN A @ when rotating rear of
3 N W MAX. slide to the right.
4 ALY D A RIGHT
- SO ] ggg‘?‘,{,ﬁ'\' 8) NOTE: \When you pivot
71 10 9 8 7 B 5 4 3 2 1 0 slide frl‘om pivot point B,
a portion of the slide
helix will overhang the
pool. This may be visually
LEGEND objectionable to some
1 Square = 1 Foot (12”) consumers. (Fig. H)
----- = Water Stub-Up Location

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) B



INSTALLATION MANUAL G-FORCE™ SLIDE

G-Force Footprint - Slide Pivoted from Rear to the Left

86"

Fig. |

(NOT TO SCALE)

RECOMMENDED MIN

DECK AREA _\

SUGGESTED STUB-UP
LOCATION

RECOMMENDED
MIN. DECK AREA:
86" x 611"

51/2"

3-5 174"

x
e
L
e
e
e
e
"
o
e

o
e 7172

ROTATE ABOUT THIS
POINT AS DESIRED.
MAINTAIN MINIMUM

DISTANCES AS SHOWN.

12" MIN

1.3/4"

30 1/2"
' MIN

\ POOL EDGE

G-Force Footprint - Slide Pivoted from Rear to the Right

Fig. J i
(NOT TO SCALE)

g-0"

RECOMMENDED MIN /

DECK AREA

SUGGESTED STUB-UP
LOCATION — |

RECOMMENDED
MIN. DECK AREA:
8 x7e"

POOL EDGE /

3-0 172"

ROTATE ABOUT THIS
POINT AS DESIRED.
MAINTAIN MINIMUM
DISTANCES AS SHOWN.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL)



INSTALLATION MANUAL G-FORCE™ SLIDE

Fig. K
(NOT TO SCALE)

NOTE: If you require more
detailed information, please ~— . -
see detailed exploded view @

drawing on pages 22 & 23.

Exit Section (1)

Helix (1)

Support Pole Cap (1)
Entry Section (1)
Handrails (1-L & 1-R)
Ladder (1)

Ladder Foot (1)
Support Pale (1)

. Leg Extension (1)

10. Support Pole Foot (1)
11. Short Leg Foot (1)
12. Short Leg (1)

CONOORLOD =

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 8



INSTALLATION MANUAL G-FORCE™ SLIDE

RECOVMMENDED TOOLS FOR ASSEMBLY
AND INSTALLATION OF G-FORCE SLIDE:

1. Level 9. 3/8" x 6” Ratchet Extension

2. Angle Finder 10. 1/2" Socket

3. Hammer 11. 9/16" Socket

4. Tape Measure 12. 9/16" Box End Ratchet Wrench
5. PVC Pipe Cutter 13. 5/8" Box End Wrench

6. Drill with 3/8" and 1/2" Masonry Bits 14. 3/4" Box End Wrench

7. 7/32" Hex Wrench 15. Clear Silicone Caulk*

8. 3/8” Drive Ratchet 16. PVC Cement*

*Required, but not included.

NOTE: USE PROVIDED ANTI-SEIZE ON ALL BOLTS!

READ THIS ENTIRE INSTALLATION MANUAL
BEFORE ATTEMPTING THE INSTALLATION

TIP: There are 3 leg receivers (elephant feet), one is slanted inside, the slanted receiver is
used on the ladder, and the other two receivers are straight inside, of these, the one that
goes on the steel support pole has larger holes along the edge that bolts to the deck.

TIP: Legs and leg extensions should be flush on the bottom with leg receivers before tightening
bolts and nuts.

TIP: The leg receiver for the ladder utilizes only (3) 3/8” hex head bolts; one of these bolts
is 1/2" longer than the rest of the bolts in hardware kit G4C-101. This longer 2-1/2" bolt
goes into the hole on the ladder that faces inside toward the helix. The other foot receivers
utilize (4) 3/8” x 2” hex head nuts.

TIP: Use the provided anti-seize on all bolts before attaching nuts or they may seize.

TIP: After using the slide for several days all visible connections should be checked and
re-tightened as necessary

TIP: The water stub-up should be 1” or 1-1/2" diameter as smaller is not sufficient for best results.

For Technical Support or Assistance Contact Customer Service at:

INTER-FAB, INC.
3050 S. ALVERNON WAY
TUCSON, AZ 85713
(800) 737-5386

or visit: www.inter-fab.com

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 9



INSTALLATION MANUAL G-FORCE™ SLIDE

ASSEMBLY AND INSTALLATION INSTRUCTIONS

STEP 1: ASSEMBLE SHORT LEG Fig. 1

Insert the short 6” PVC tube leg into the
straight leg receiver. Using hardware kit
G4C-101, place a flat washer on a 3/8" bolt

L
then push through the pre-drilled holes in the F
foot receiver and the PVC leg, then place a : ji :
flat washer and a 3/8" locking nut and tighten. \ ‘ i~y !

Make sure to tighten these nuts now, as it
will not be possible later.

&

TIP: There are 3 “foot receivers” (feet). The
foot with the slant and only 3 bolt holes, goes
on the ladder assembly. The foot with the
larger holes along the outer edge is used
with the steel support pole. The remaining
foot will be paired with the short slide leg.

Fig. 2

STEP 2: POSITION THE HELIX ON THE
GROUND

Lay the helix on its side. Do not lay the helix
directly on the ground or it will scratch, use
the cardboard shipping carton as protection.
The helix can become out of balance as you
attach parts so position it as shown in Fig. 2.

Fig. 3

STEP 3: ATTACH SHORT LEG TO HELIX

Insert the top of the short PVC leg into the
helix leg receiver as shown, attach with (4)
3/8" x 2" hex head bolts from hardware kit
GAC-103. Place lock washer, then flat washer
over bolt and insert through pre-drilled PVC
leg into the nuts embedded in helix. These S
bolts should only be hand tightened at this =
time.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 10



INSTALLATION MANUAL

G-FORCE™ SLIDE

STEP 4: ASSEMBLE LEG EXTENSION

Insert the leg extension into the straight leg
receiver with the wider portion down.
Utilizing hardware kit G4C-101; place a flat
washer on a 3/8" bolt then push through
the pre-drilled holes in the foot receiver and
the leg extension, then place a flat washer
and a 3/8" locking nut and tighten. Make
sure to tighten these nuts now, as it will not
be possible later.

STEP 5: SLIDE LEG EXTENSION ASSEMBLY
OVER THE STEEL SUPPORT POLE

Slide the assembled leg extension down the
steel support pole so the bottom of the leg
receiver rests on the steel plate at the battom
of the pole as shown in Fig. 5.

Fig. 4

!3 ia

Fig. 5

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL)

11




INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 6: ATTACH ASSEMBLED SUPPORT Fig. 6.1
POLE TO HELIX

Slide the assembled support pole into the
helix as shown in Fig. 6.1. Utilizing the
G4C-103 hardware kit, place a flat washer
over a 5" socket cap bolt, then insert bolt
through pre-drilled holes in bottom of helix and
support pole, place fender washers (2 ea.)
then acorn nut on bolt and hand tighten.

TIP: If the pre-drilled holes in the support
pole do not line up with the holes in the helix,
rotate the support pole 180 degrees.

O O

Support Pole Plate

©) O

STEP 7: ATTACH THE STEEL SUPPORT
POLE CAP

Attach the cap to the top of the steel support
pole before using upper 5" socket cap bolt,
fender washers and acorn nut. Use clear
silicone to seal cap to helix.

When inserting the bolts, make sure the
socket head faces the flume as shown in
Fig. 6.2 & 7.

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL) 12



INSTALLATION MANUAL

G-FORCE™ SLIDE

STEP 8: ATTACH LEG RECEIVER TO
LADDER

Insert slanted end of ladder into the slanted
leg receiver. Using G4C-101 hardware kit,
place a flat washer on a 3/8" bolt then
push through the pre-drilled holes in the foot
receiver and the PVC leg, then place a flat
washer and a 3/8" locking nut and tighten.
Make sure to tighten these nuts now.
Remember that the 2-1 /2" bolt goes on the
inside of the ladder toward the helix.

Fig. 8.1

Fig. 8.2

NOTE: LONGER BOLT
GOES HERE.

STEP 9: ATTACH 1” FLEX PVC HOSE TO THE ENTRY SECTION

Slide the PVC flex hose through the entry section ladder receiver and pull up thru the exit
hole located slightly higher, position the hose through the ribbed hose guard and using PVC
glue attach to the 90° female adapter, as shown. Allow glue to thoroughly dry.

Fig. 9

-

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL)



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 10: SLIDE 1” FLEX PVC TUBING DOWN THE INSIDE OF LADDER

From the top of the ladder support tube, slide the flex PVC tubing down the inside of the
ladder, make sure the PVC tubing goes behind the nylon step support rods inside the ladder.
Reach up into the ladder support leg through the foot receiver with one hand and push the
PVC tubing up and out the exit hole located just above the bottom step. Gently pull the hose
out the exit hole as you slide the entry section toward the ladder, closing the gap until the
top of the ladder touches the entry section leg receiver.

Fig. 10

STEP 11 ATTACH THE LADDER TO THE ENTRY SECTION

Slide the top of the ladder into the ladder receiver on the entry section then gently pull the
PVC hose out the bottom ladder exit hole until the slack is eliminated. Align holes, then
attach with (4) 3/8” x 2” hex head bolts from hardware kit G4C-103. Place lock washer,
then flat washer over bolt and insert through holes pre-drilled in PVC leg into the nuts embedded
in helix. These bolts should only be hand tighten at this time.

Fig. 11

Entry Section

STEP 12: INSERT ALLTHREAD BOLTS
INTO THE ENTRY SECTION

Utilizing hardware kit G4C-102, insert the
(B) 3/8” x 2” allthread bolts into the 5
embedded nuts along the face of the entry
section flange as shown. Only hand tighten
these bolts, do not use a wrench or other
mechanical means to tighten these bolts.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 14



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 13: ATTACH THE EXIT SECTION
TO THE HELIX

While the helix is on the ground, utilizing
hardware kit G4C-102 attach the exit section
to the helix using (9) 3/8" x 3" tap bolts.
Place flat washer over bolt, push bolt through
the pre-drilled holes in both flanges, then place
flat washer, lock washer and nut. Ensure
smooth even transition of the sliding surface,
and then tighten the bolts in an alternating
fashion to provide an even compression of
the flange gasket. Only hand tighten at this
time.

STEP 14: POSITION AND ALIGN THE
HELIX ON THE DECK

It is much easier to position the helix on the
deck before the ladder and entry section are
attached. Stand the helix up and then carefully
position it on the deck where it will be anchored,
make sure to position the slide according to
the slide placement instructions on pages 4-/
ensuring the water in front of the slide
meets all the requirements as specified for
the water safety envelope found on page 3.

STEP 15: ATTACH THE LADDER/ENTRY SUB-ASSEMBLY TO THE HELIX

Align the 5 allthreads in the entry section with the 5 holes in the helix, and then. After the
allthreads pass through the helix, attach a flat washer, lock washer and 3/8” nut, ensure
a smooth and even alignment of the sliding surface and then tighten the bolts. Only hand
tight at this time.

Fig. 15.1

Fig. 15.3

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL) 15



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 16: SET ANGLE FOR LADDER

Using an angle finder set the ladder at 16° from vertical as shown, and then utilizing a bubble
level adjust the left to right alignment of the ladder steps as shown in Fig. 16.1 & 16.2.

STEP 17: ALIGN THE LEG RECEIVER ON THE SUPPORT POLE

Slowly rotate the steel support pole leg receiver until the holes align with the holes in steel
plate attached to the support pole.

STEP 18: POSITIONING THE SHORT LEG
AND THE STEEL SUPPORT LEG

On the deck, gently position the short leg
foot receiver and the steel support pole
receiver until they are approximately one inch
apart as shown. Recheck the alignment of
the sliding surface between the entry section
and the helix as well as the 16° angle and the
left to right alignment, adjust as necessary.

STEP 19: MARK DECK FOR DECK
ANCHOR BOLTS

Using a permanent marker carefully mark
the location for the deck anchor bolts
through the foot receivers as shown.

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL) 1 6



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 20: MOVE SLIDE AND
DRILL DECK ANCHOR HOLES

IMPORTANIT: Using hardware kit
G4C-104, the leg receiver for the
support pole requires (4) of the
larger 1/2" deck anchor bolts; the
short leg and ladder receivers
each require (4) 3/8" deck anchor
bolts Detach the ladder/entry
sub-assembly from the helix and
place aside, gently move the helix
to the side providing enough room
to easily drill the holes for the deck
anchor bolts. IMPORTANT: Care
must be taken not to drill all the
way through the concrete deck or
the anchors will not work correctly.
IMPORTANT: The deck anchor
bolts must be drilled to the correct
depth; the 3/8" deck anchors must
be driled to a depth of 1-3/4"
with 1" of the bolt above the deck,
the 1/2" deck anchors must be
drilled to a depth of 2-1/2" with
1-1/4" of the bolt above the deck.
Insert the deck anchors (wedge
anchors) into the appropriate
holes and tighten. Drill the 3/8"
deck anchor holes with a 3/8"
masonry bit, drill the 1/2" deck

anchor holes with a 1,/2" masonry Anchor Bolt Configuration on Deck Shown Above
bit.

STEP 21: PLACE HELIX OVER THE DECK ANCHOR BOLTS

With the ladder/entry sub-assembly still removed, carefully place the support pole and
short leg receivers over the deck anchor bolts, place flat washer, lock washer and then nut
from hardware kit G4C-104, and hand tighten.

G-FORCEIM Rev. 7/08 (SBK-G4C INSTALL) 17



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 22: REATTACH THE LADDER/ENTRY SUB-ASSEMBLY TO THE HELIX

First place the ladder foot receiver over the 3/8" deck anchor bolts Align the 5 allthread
bolts to the 5 holes in the helix and gently push through, reattach the ladder and entry section
sub-assembly to the helix as previously described, only hand tighten the flange nuts at this
time, then place a flat washer, lock washer and nut over the deck anchor bolts and hand

tighten.

Fig. 22.1 | | Fig. 22.2

IAREAEAARRRENETES:

s
LR Eaea o

Vo T P i o i b g s ]

L]
bbb b EEEEEERERE RN AN NIRRT
AR LA N E]

LEA AR EINEN]

A F

.
Vb o b

Tt palaadgilal

2 21727 3”

STEP 23: INSERT ALLTHREADS  [Eig. 23
INTO THE HANDRAILS

Each handrail utilizes (7) 5/16"
alithreads in three different lengths
from hardware kit G4C-105. See
Fig. 22.1 & 22.2. Ensure the
correct length of allthread is used
at each location as shown in Fig.
22.1 & 22.2. Hand tighten ONLY.
Do not use a wrench or mechanical
means of tightening the allthreads
into the handrails.

G-FORCE-IM Rev. 7/08 (SBK-GAC INSTALL) 1 8



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 24: ATTACH HANDRAILS TO THE
LADDER/ENTRY SUB-ASSEMBLY

When the handrails are installed correctly
the Inter-Fab logo will face to the outside.
Insert the handrail into the top of the entry
section first and then gently spread apart
until the allthreads pass through the 7 holes.
(See Fig. 23) The allthreads that pass through
the entry section can be accessed through
the holes located on the underside of the
entry section. (Fig. 24) On the four allthreads
that pass through the steps place flat washer
and flange nut, on the remaining 10 allthreads
place just a flange nut and tighten.

STEP 25: TIGHTEN ALL NUTS

Fig. 24

Provide a smooth and even sliding surface, then tighten all the nuts; to ensure even compression
between surfaces, the nuts on the flanges and leg receivers should be tightened in an alternating
fashion. Place protective rubber caps on all exposed nuts.

NOTE: After initial use, check all hardware and retighten, if needed.

STEP 26: ATTACH 1” FLEX PVC TUBING TO STUB UP

It is recoommended that the supplied valve be installed between the slide and the water source to
allow the water flow to the slide to be adjusted as necessary.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL)

19



INSTALLATION MANUAL G-FORCE™ SLIDE

STEP 27: PERFORM FINAL INSPECTION AS STATED BELOW
FINAL INSPECTION CHECK LIST:

1. Measure the depth of the water in front of the slide exit and ensure it meets the minimum
water depth and slide clearance as specified in figures A, B & C on page 3.

Ensure the slide is positioned correctly pursuant to figures D, E, F, G, H, | & J on pages 4-/.
Ensure the slide is securely anchored to the deck and stable.

4. Inspect the runway for visible cracks or tears, sharp edges or protrusions. Ensure the
sliding surface is aligned and smooth, and the gaskets between the flanges are compressed
uniformly.

9. Ensure the (2) 5" socket head bolts that secure the helix to the steel support pole are
facing the correct direction as illustrated on page 12 and securely tightened.

6. Inspect the slide for loose or corroded fasteners, ensure a protective rubber cap covers
each exposed nut.

/. Inspect all step attachment points making sure each step is properly seated on the nylon
step support rod.

8. Inspect the ladder handrails for rigidity and attachment; can they be pulled out of their
sockets.

9. Inspect the runway for any water leaks and adjust water flow for even water distribution
across sliding surface, ensure water does not splash out side of the runway.

10. Make sure all the water running off the slide falls into the pool.

11 This installation is not considered complete until you, the installer, give the owner’s manual
to the customer and then go over the intended use instructions with them.

G-FORCE™ SLIDE CARE & MAINTENANCE:

Your slide requires periodic maintenance to keep it looking like new.

e \Wash monthly or more frequently, if needed. Be careful to keep cleaning material from
entering the poal.

¢ \Wash with a mild soap such as hand dishwashing soap, avoid using strong cleaners or
abrasives. Avoid strong alkaline (such as tri-sodium phosphate) or highly acidic cleaners.
Avoid bleach and ammonia.

* These suggestions and data based on information believed to be reliable, from our raw materials
manufacturers. They are offered in good faith, but without guarantee, as conditions and methods
of use and procedures are beyond our control.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 20



INSTALLATION MANUAL G-FORCE™ SLIDE

PAVER KIT INFO - G-FORCE SLIDE

When installing an Inter-Fab G-Force™ slide using a paver kit, you must ensure that all
standard installation requirements are met. The slide must be compatible with the type of
pool on the intended installation and all ANSI/NSPI-2003 requirements must be met.
Refer to installation manual.

Figure 26 illustrates an example of the minimum concrete pads recommended for the
G-Force™ slide. Specific slide positions and concrete pad orientations may vary. Make
sure to allow for water stub up location near the ladder foot on the G-Force™ slide when
pouring the concrete pad for the ladder foot. In order to ensure proper placement, you
will need to set the slide up first to determine where the concrete pillars will be located.

Figure 25 shows an example side view of a slide foot and an wedge anchor used in a paver
installation. Pavers can be a maximum of 3" thick. Pavers must be mechanically attached
to the concrete pad using a setting material (such as mortar or thinset for example) that
is no thicker than 3/8".

1" of each 3/8" wedge anchor needs to be exposed above the final deck surface. You will
need to factor in the thickness of your paver (3" MAX.) and the thickness of your setting
material (3/8" MAX.) for your individual installation. For the 1/2" wedge anchors, you will
leave 1-1/4" exposed above final deck surface.

You will need both a 3/8" masonry bit AND a 1/2" masonry bit for the G-Force™ slide.

Inter-Fab Inc. will not be responsible for damage to pavers caused by drilling or
mechanically attaching to concrete pad. Refer to paver manufacturer’s specific instal-
lation instructions before beginning.

G-FORCE™ NOTES:

Example of Slide Foot on Concrete Pad (Side View) * Two G-Force™ feet use 3/8" x 7" wedge anchors (8 ea.)
and the center helix foot with the steel center post uses
HEIGHT OF WEDGE the larger 1/2” x 7” wedge anchors.
ANCHOR ABOVE e The 3/8” wedge anchors must be drilled to a depth of
FINAL DECK 6" with 1” of the bolt above the final deck surface.
SURFACE e The 1/2” wedge anchors must be drilled to a depth of
/ 5-3/4” with 1-1/4” of the bolt above the final deck
surface.

A3 Minimum Concrete Pads - G-FORCE™ Slide
y max. _ [Plan View - NOT to Scale])

PAVERS

/

Layer of setting

material to N
—

secure pavers 5” min. WEDGE 24” min.
to concrete. from edge ANCHORS

""" 2 concrete pads are needed:
) 1) 24" wide x 24" long x 24" deep
. 2) 24" wide x 40" long x 18" deep

™\, Center feet on pads.

— 24" min. ———>

T Peitde [

Drawing Is A NANARA
NOT To Scale CONCRETE e A A A AN NAANANANNN
Fig. 25 Fig. 26

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 21



INSTALLATION MANUAL G-FORCE™ SLIDE

G-FORCE™ SLIDE (cac):

/‘ \ / ”’ AR
C{*@‘g @5’/,‘/0; 5 \\\[ ”,’ / ;77—— HANORAIL //,

DETAIL A

DETAILE DETAIL D DETAIL F DETALL G

2

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 22



INSTALLATION MANUAL G-FORCE™ SLIDE

G-FORCE™ SLIDE (cac):

ALL CHART INFORMATION BELOW CORRESPONDS WITH THE DRAWING ON THE PREVIOUS PAGE.

L mmm=

DRAWING REPRESENTS THE FOLLOWING PART NUMBERS:
GAC
KITS - BTY. COUNTS

s |8 |8 |8 |8

s ls|s|s | %

[X] [X] [X] [X] [x] =]

ITEM # COMPONENT DESCRIPTION & | & | & | & | & | 2
1 H-.463 X .310 CAP GRAY PROTECTIVE CAP 8
2 H-.562 X .390 CAP GRAY PROTECTIVE CAP 11115 | 8 8
3 H-1 WHT CAP ,750° X 1” GRAY NUT CAP 4
4 H-SS 1/2 LOC WA 1/2" SPLIT LOCK WASHER S.S. 4
5 H-SS 1/2X3-3/4 1/2" X 3-3/4" WEDGE ANCHOR W/NUT & FLAT WASHER S.S. 4
B H-SS 3/8 ACORN 3/8” ACORN NUT 2
7 H-SS 3/8 F NUT 3/8” FINISH NUT S.8. 10
8 H-SS 3/8 FENDER 3/8” X 1-1/2" FENDER WASHER 4
9 H-SS 3/8 FLT WASHER 3/8” X 1” FLAT WASHER S.S. 2 |15 | 8
10 H-SS 3/8 LOC WASHER 3/8” LOCK WASHER S.S. 10 | 8 8
11 H-SS 3/8 NYLON 3/8” NYLON INSERT NUT S.S. 11
12 H-SS 3/8 WEDGE 3/8" X 2-3/4" WEDGE ANCHOR W/NUT & FLAT WASHER S.S. 8
13 H-SS 3/8 X 3 TAP 3/8" X 3’ HEX HEAD TAP BOLT S.S. 5
14 H-SS 3/8 X2-1/2 3/8" X 2-1/2" HEX HEAD BOLT S.S. 1
15 H-SS 3/8-16X2 3/8” X 2 HEX HEAD BOLT S.S. 10 8
16 H-SS 3/8X2-1/2 3/8” X 2-1/2” ALL-THREAD STUD S.S. 5
17 H-SS 3/8X5 BUTT 3/8” X 5” BUTTON HEAD SOCKET BOLT 2
18 | H-S5 5/16 FLA WASHER 5/16" FLAT WASHER S.S. 4
19 H-SS 5/16 SER 5/16" SERRATED FLANGE NUT 14
20 H-SS 5/16 X 2 5/16” X 2° ALL-THREAD STUD S.S. B
21 H-SS 5/16 X 2-1/2 5/16" X 2-1/2" ALL-THREAD STUD S.S. 4
22 H-SS 5/16 X 3 5/16” X 3’ ALL-THREAD STUD S.S. 4
23 GAC-STEP ASSEMBLY COMPLETE ASSEMBLED STEP ASSEMBLY 1
24 XS-16 FOOT PED LADDER FOOT 1
25 XS--FOOT PEDASTA SUPPORT POLE FOOT 1
26 XS--FOOT PEDASTA SHORT LEG FOOT 1
27 H6 x 17.125 B X 17.125 GRAY PVC PIPE SCHEDULE 40 1
28 GAC-LEG EXT G-FORCE HELIX POLE EXTENSION 1
29 WIP-HELIX TUBE STEEL CENTER SUPPORT POLE 1
30 GAC-EXIT G-FORCE EXIT SECTION 1
31 GAC-HELIX G-FORCE HELIX SECTION 1
32 GAC-ENTRY G-FORCE ENTRY SECTION 1
33 GAC-CAP G-FORCE SUPPORT POLE CAP 1
34 GA4C-R HANDRAIL G-FORCE RIGHT HANDRAIL 1
35 G4C-L HANDRAIL G-FORCE LEFT HANDRAIL 1
36 H-GAC GASKET GASKET FOR G-FORCE SLIDE 2
NOTES:

G-Force slide only comes in Summit Gray.

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 23



INSTALLATION MANUAL G-FORCE™ SLIDE

G-FORCE SLIDE HARDWARE KITS
(NOT TO SCALE)

=00 00— G4C-101 - PVC LEG TO FOOT RECEIVER
e O =] QTY | PART NUMBER COMPONENT DESCRIPTION
=00 OO0 =3 10 | H-SS 3/8-16X2 3/8” x 2” hex head bolt s.s.
o . 1 H-SS 3/8 X2-1/2 3/8” x 2-1/2” hex head balt s.s.
—=00 o 11 | H-SS 3/8 NYLON 3/8” nylon insert nut s.s.
=00 VO= 22 | H-SS 3/8 FLT WASHER | 3/8" x 1” flat washer s.s.
O 11 | H-.562 X .390 CAP gray protective cap
— OO0 bl G4C-102 - FLUME HARDWARE
b DO 0 oy L= QTY | PART NUMBER COMPONENT DESCRIPTION
%% L= =] H-SS 3/8X2-1/2 3/8" x 2-1/2” all-thread stud s.s.
— 0000 %hﬂu‘" 10 | HSS 3/8 F NUT 3/8” finish nut s.s.
S— ) o 10 | H-SS 3/8 LOC WASHER | 3/8” lock washer s.s.
. ""'h. "G 15 | HSS 3/8 FLT WASHER | 3/8” x 1" flat washer s.s.
—_—o0 Oq 5 |HSS3/8X3TAP 3/8” x 3" hex head tap balt s.s.
: 15 | H-.562 X .390 CAP gray protective cap
—a0 O =i G4C-103 - PVC LEG TO FLUME & HELIX TO POLE
— o T — QTY | PART NUMBER COMPONENT DESCRIPTION
i 0=} 8 H-SS 3/8-16X2 3/8” x 2” hex head bolt s.s.
o O o3 8 H-SS 3/8 LOC WASHER | 3/8” lock washer s.s.
il 8 H-SS 3/8 FLT WASHER | 3/8” x 1” flat washer s.s.
P— 8 H-.562 X .390 CAP gray protective cap
A 2 H-SS 3/8X5 BUTT 3/8" x 5” button head socket bolt
T 4 H-SS 3/8 FENDER 3/8" x 1-1/2" fender washer
2 H-SS 3/8 ACORN 3/8" acorn nut
o ooy = gy G4C-104 - FOOT RECEIVER TO DECK
o ,:-'h QTY | PART NUMBER COMPONENT DESCRIPTION
“:3: = .r% 8 H-SS 3/8 LOC WASHER | 3/8" lock washer s.s.
e 8 H-SS 3/8 WEDGE 3/8" x 2-3/4” wedge anchor w/nut & flat washer s.s.
:1 :.g: - )EJ\ 8 H-.562 X .390 CAP gray protective cap
R, 4 H-5S 1/2X3-3/4 1/2" x 3-3/4" wedge anchor w/nut & flat washer s.s.
x_ 4 H-SS 1/2 LOC WA 1/2" split lock washer s.s.
" 4 H-1 WHT CAP .750” x 1” gray nut cap
O — G4C-105 - HANDRAIL HARDWARE
::g: o N QTY | PART NUMBER COMPONENT DESCRIPTION
O 0 e— .;-"\. 6 H-SS 5/16 X 2 5/16" x 2" all-thread stud s.s.
o L-"“t\\r 4 HSS 5/16 X 2-1/2 5/16" x 2-1/2" all-thread stud s.s.
Q = \\ 4 H-SS5/16 X 3 5/16” x 3” alkthread stud s.s.
"f" e ’ \%‘ 4 H-SS 5/16 FLA WASHER| 5/18" flat washer s.s.
T n\& 14 | H8S5 5/16 SER 5/16" serrated flange nut
8 H-.463 X .310 CAP gray protective cap

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL)

24




INSTALLATION MANUAL G-FORCE™ SLIDE

NOTES:

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 25



INTER-FAB LIMITED WARRANTY

LA

fwetGcr-=rvete L L /]

LIMITED WARRANTY

Inter-Fab, Inc. will repair or replace, at its option, any product manufactured by Inter-Fab, Inc. that fails during
the applicable warranty period because of a manufacturing or material defect; provided that the defect is not
the result of improper installation, improper use or care, negligence, alterations or maodifications to the product,
or natural accidents (acts of God). The applicable warranty period for products manufactured by Inter-Fab,
Inc. is three (3) years from the date of retail purchase, except as specified below:

Echoes of Nature™ products are individually handcrafted and painted by skilled artisans and as a result,
dimensional differences and color variations are normal and are not a basis for warranty coverage. The warranty
period for pumps sold with the Echoes of Nature™ products is three (3) years from the date of retail purchase.

Water Sports™ sports equipment warranty periods are as follows: Volleyball Poles, Basketball Posts,
Basketball Rim, and Basketball Backboard one (1) year from date of retail purchase; and Volleyball, Volleyball
Net, Basketball, Basketball Net, and Pumps are warranted for ninety (S0) days from date of retail purchase.

T7™ Edgewater™ and Lighted Edgewater™ features warranty period is one (1) year from date of retail purchase.
Zoomerang™ slide products warranty period is one (1) year from the date of retail purchase.

Build Your Own Slide™ (BYOS™) warranty period is one (1) year from the date of retail purchase.

City 2™ Slide and City Base™ products warranty period are one (1) year from the date of retail purchase.

Unless expressly stated otherwise all products manufactured by Inter-Fab are for residential installation and
use only. Inter-Fab, Inc. expressly disclaims any and all warranties and liability arising from the installation or
use of its residential products used in a commercial application. Products expressly manufactured for commercial
installation and use will be subject to this limited warranty.

This limited warranty is in lieu of all other warranties, whether express or implied. Inter-Fab, Inc. disclaims
any warranty of merchantability or fithess for a particular use, and noninfringment in relation to any of its products
and Inter-Fab, Inc. is not liable for consequential, incidental or specific damages. This warranty is limited to
the repair or replacement of the manufacturing or material defect, or refund of the original purchase price,
whichever is less, at the sole option of Inter-Fab, Inc., and expressly does nat cover any labor or reinstallation
expenses related to the replacement of any and all Inter-Fab products. This limited warranty shall be the sole
and exclusive remedy of irrespective of whether the claims are made in contract, tort, warranty, law, equity
or by statue.

This warranty is to the original purchaser of the product only. Inter-Fab’s limited warranty is neither transferable
nor portable from consumer to consumer. The effective coverage date begins at the date of retail purchase.
Product owner or representative must notify Inter-Fab, Inc. (or its wholesale agent) in writing, giving a full
description of the nature of the product defect or failure along with proof of purchase, serial number(s) of the
product and photos within thirty (30) days of the expiration of the applicable warranty period. Inter-Fab, Inc.
reserves the right to physically inspect damaged or defective products or components to determine the cause
of the damage or defect, prior to authorizing repair or replacement of its products.

CUSTOMER SERVICE /TECHNICAL SUPPORT - Mon - Fri: 7am - 4pm MST

520.790.7040 « 800.737.5386 ¢ Fax 520.790.7127 ¢ inter-fab.com
3050 S. Alvernon Way ¢ Tucson, AZ 85713 ¢ customerservice@inter-fab.com

G-FORCE-IM Rev. 7/08 (SBK-G4C INSTALL) 26




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 72
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 72
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice




